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1. TENIKOI OPOI / GENERAL CONDITIONS

To moTomoinTiKG autd gival TO atroTéAeopa TNG SOKIUNG TN BEPUIKAS aywyidoTnTag eveg Sopikol
oToixeiou. [Neplypdel avaoAuTIKA TA ATTOTEAEOHATA TNG DOKIUNG TTOU £YIVE OTO OUYKEKPIMEVO OOKiWIo
dopikoU aToixeiou kal TTpoadlopilel TNV BePUIKIA TOU aywyINOTATA HE £va HOVOTIWO PéyeBog.

H Sokiuny Tng BepHIKNG aywyigotnTag £yive 010 EpyaoTripio ApxITekTovikng Texvohoyiag Tou TuRuartog
Apxitektovwy olppwva pe Tic diadikaoies Tng Y.A. KA/679/22.8.96, ®.E.K. 826, Teuxog B’, dpbpo 1,
TTAPAYPOYPOS 2 KAl HETA aTTO OXETIKEG EYKPITEIS TWV apHodiwy opydavwy Tou ApiaToTeAgiou MavemoTnuiou
Oceagoahovikng.

To amotéhecpa TNG OOKIMNG a@opd dATTOKAEIOTIKG TO OOKidio Tou Xpnoldotroinenke. H  Sokiun
TTPAYHATOTTOINBNKE OF EPYACTNPIOKEG CUVOAKEG, WOTE va TTPOKUWEl n TTpayuartiki Bepuikh aywyiudtnTa
Tou dokipiou. MNa va atrodidel éva dokiuio TIg iBIEG TINEG HE auTéG TTou BidovTal 0TO QUAAO ATTOTEAECUATWY,
Ba TrpéTTel va eival 6HoIo TOOO aTTd ATToWn KATAOKEURS 600 KAl atro drroyn epapuoyng e To dokidio mrou
xpnoigotromenke. KdbBe diagopoTtroinon, €£0Tw Kal MIKPr, MHTTOopel va odnyroel ot OICQOPETIKA
arroteAéopara.

To EpyaoTripio Siatnpei 10 dikaiwpa va XpnoIHOTIOIEl TO ATTOTEAEOUATA TWY SOKIPYWY CTE ETTIOTNHOVIKEG
ONUOCIEUOEIG, ETTIOTNHOVIKEG QAVOKOIVWOEIG, EPEUVNTIKEG £pyaoieg, KaBwg kai kABe eidoug avaloyeg
epyacieg KaBapd emaTnuovikoU 1] epeuvnTIKOU XapakTrpd, XWpPIG va avagpepel To ovoua Tou AvaBEtn n
TOV TUTTO TOU TTPOIOVTOG.

This test report is the result of a laboratory test of the thermal transmittance properties of a building
element. The results obtained from measurements on the specific building element are presented in detail
and a single figure rating is given for its thermal transmittance properties.

The thermal transmittance test was performed by the Architectural Technology Laboratory of the School
of Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B’, article
1, paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle
University of Thessaloniki.

The test result reflects exclusively on the properties of the measured test specimen. The tests have taken
place under laboratory conditions, so as to obtain the actual thermal transmittance properties of the test
specimen. Under different usage or under conditions involving parameters not taken into account by the
laboratory testing, the thermal transmittance properties of the material or product might be different. Every
differentiation, even a small one might influence the resulting thermal transmittance properties of the
material or product.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers,
research reports, and any other kind of studies of purely research or scientific nature, without revealing
the name of the Client or the type of the product.

2. AIAAIKAZIEZ / PROCEDURES
2.1 E@appoloueva Mpoédtutra / Applied Standards

DIN EN ISO 8990:1996-09 Thermal insulation - Determination of steady-state thermal transmission
properties - Calibrated and guarded hot box

DIN EN 1SO 12567 Thermal performance of windows and doors - Determination of thermal
transmittance by hot box method

Part 1:2010 Complete windows and doors

Part 2:2006 Roof windows and other projecting windows

DIN EN 12412 Thermal performance of windows doors and shutters - Determination of thermal
transmittance by hot box method

Part 2: 2003 Frames

Part 4: 2003 Roller shutter boxes
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KANONIZMOZ (EE) apif. 305/2011 TOY EYPQIAIKOY KOINOBOYAIOY KAl TOY
2YMBOYAIOY 1n¢ 9n¢ Maprtiou 2011 yia T BECTTION EVAPHOVICHEVWY OpWV EUTTOPIAG TTPOIOVTWY
TOU TOMéa Twv OOMIKWY KOTAOKEUWY Kal yia Tnv Katdpynon Ttng odnyiog 89/106/EOK Tou
ZupBouhiou

REGULATION (EU) No 305/2011 OF THE EUROPEAN PARLIAMENT AND OF THE COUNCIL

of 9 March 2011 laying down harmonised conditions for the marketing of construction products and
repealing Council Directive 89/106/EEC

EA 2/17: M 2016
EA Document on Accreditation for Notification Purpose

DIN EN 1279-5:2010 Glass in building — Insulating glass units — Part 5: Evaluation of conformity;
German version EN 1279-5:2005+A2:2010

DIN EN 13162:2009 Thermal insulation products for buildings —Factory made mineral wool (MW)
products —Specification;
German version EN 13162:2008

DIN EN 13163:2009 Thermal insulation products for buildings — Factory made products of
expanded polystyrene (EPS) — Specification;
German version EN 13163:2008

DIN EN 13164:2009 Thermal insulation products for buildings — Factory made products of extruded
polystyrene foam (XPS) — Specification;
German version EN 13164:2008

DIN EN 13165:2009 Thermal insulation products for buildings — Factory made rigid polyurethane
foam (PUR) products — Specification;
German version EN 13165:2008

DIN EN 13241-1:2004 Industrial, commercial and garage doors and gates — Product standard —
Part 1: Products without fire resistance or smoke control characteristics;
German version EN 13241-1:2003

DIN EN 14351-1:2010 Windows and doors — Product standard, performance characteristics — Part
1: Windows and external pedestrian doorsets without resistance to fire and/or smoke leakage
characteristics;

German version EN 14351-1:2006+A1:2010

2.2 Aiadikacia Aokipng/ Test Procedure

To Ookipio gpapupootnke ot €18iKG TAdiolo (pdoka) Tou Hot Box amd tov AvaBérn. H Sokiun
uAotroiBnke cluppwva pe TiIg dladikaoieg Tmou kaBopifovral oto TpéTuTo DIN EN 12412-4: 2003
Thermal performance of windows, doors and shutters - Determination of thermal transmittance by hot
box method - Part 4: Roller shutter boxes; German version EN 12412-4:2003

MNa tov Tpoodiopiaud Tou ZuvteheaTh Oepuikng Aywyiuotntag U xpnoigotroiinke n oxéon:

Um,iAtAen - AﬁAes.ﬁAﬁ

U =
% A_AD.

oe W/(m2+K) otrou:

Umnt = :Aq—'* ot W/(m2K) otTou:
Umt 0 ouvteAeoThG OeppIKRG AywyidoTNTag TOU HOVWTIKOU UAMKOU TTARpWOonG Kal Twy poAwv padi
ouvoAIkd ag W/(m2+K)
At N EMQAVEIR TOU HOVWTIKOU UAIKOU TTARPWONG Kol Twv poAwv pali cUVOAIKG o€ m?
ABn: n dlagopd Twv Bepuokpaciwy TTEPIBAAAOVTOG TwY duo TTAEUPWY (YPuXprg — BEpURg) Tou uTrd
pérpnon dokipiou ot K
Aii: 0 ouvTeEAEOTHG BEPUIKNAG aywyIHATATAG TOU HovwTIkoU UAIKoU TTARpwong oe W/(m2+K)
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ABssi: n dlagopd TWV ETTIQAVEIOKWY BEPUOKPACIWY TWV dUO TTAEUPWY TOU HOVWTIKOU UAIKOU
TAfpwong oe K

A n EMQAVEIQ TOU JOVWTIKOU UAIKOU TTARpWONG g€ m?2

Asb: N EmM@AvEIR TwV poAWYV o€ m?

Qi n H€on TTuKVOTNTA BEPUIKAG PORG TToU dIaTTEPVA TA POAd Kal TO HOVWTIKG UAIKG TTARpwong ot

W/m?2
TTOU TTPOKUTITEI QTTO TIG OXETEIG:
q)in = (I)t;ur - (Dt_'d
qt=
AI
ASL.II' * ABS sur
Dsyr= R— oTToU:

sur

®sy: 1 Beppikn por| Trou diaTrepvd TN pdoka oe W

Pea: n BeppIkn por| TTou BIOTTEPVA TNV TTIEPIPETPIKN {wvn Tou dokipiou og W

Din: n Tpoodidouevn TTpog 1o Hot Box Beppikn pory oe W

Asur: N ETTIPAVEID TNG HGOKAG OE M?

ABs sur: N BlOQOPd TWV PECWY BEPHOKPATIWY TWV BUO ETTIPAVEIWY TNG pdokag (Bepunig—ywuxprg) o€
K

Rsu: N Bepuikn avrioTaon Tng paokag ae m2-K/WwW

The test specimen was mounted in a special frame (mask) of the hot box by the Client. The test took
place under laboratory conditions, according to DIN EN 12412-4: 2003 Thermal performance of
windows, doors and shutters - Determination of thermal transmittance by hot box method - Part 4:
Roller shutter boxes; German version EN 12412-4:2003

In order to calculate the Thermal Transmittance Coefficient U, the following equation was used:

= Um,lAtAen - Aﬁ‘ﬁ‘es,ﬁAﬂ
A A8,

sb in W/(m2.K) where:

Umt= ;—t oe W/(m2*K) where:

i

Umt the thermal transmittance Coefficient of the insulation filling material and the roller shutter
boxes together in
At the surface of the insulation filling material and the roller shutter boxes together in m?

ABn:  the difference of the two ambient temperature of the two test sides in K
Ai:  the thermal transmittance Coefficient of the insulation filling material in W/(m?2-K)
ABssi: the difference of the two surface temperatures of the insulation filling material in K
As:  the surface of the insulation filling material in m?
Ast:  the surface of the roller shutter boxes in m2
q:  the mean heat flow density which penetrates the insulation filling material and the roller
shutter boxes together in W/m?
obtained using the equations:

i = q)ill _(Dsur _(I)cd
AI
A, -AB
Dsur= S“rR ==L where

sur

@y the heat flow which penetrates the special frame (mask) in W

®cq:  the heat flow which penetrates the perimeter area of the specimen in W

@in:  the input heat flow of the hot box in W

Asur . the surface of the special frame (mask) in m?2

ABssur: the difference of the mean temperatures of the surfaces of the special frame (mask) in K
Rsu::  the thermal resistance of the special frame (mask) in m?2
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2.3 Xpnoipotroloupevog e€oTTAIoN6G / Equipment used
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Zuokeun / Apparatus Tomog / Type | KataokevaoTiig / Manufacturer | Kwdikég / Code
Oeppodg Odhapog/Hot Box TDW-4240 TAURUS Instruments W 01
Movdda eAéyxou / CPU PCB80C552 Philips W 02
EvaAAdkreg/Heat exchangers | Major 300 GEA W 03
WikTtng / Chiller Presto LH47 Julabo W 04
Wuktng / Chiller FC 1600T Julabo W 05

H eykatdotaon dokipwyv Oeppol @akduou TDW-4240 kaAuTtrtel Tig amraitioelg Tou mrpotUtrou DIN EN
ISO 8990:1996* / The guarded Hot Box test facility TDW-4240 meets the requirements of the DIN EN ISO

8990:1996* standard.

* DIN EN ISO 8990:1996 Thermal insulation — Determination of steady-state thermal transmission properties —

Calibrated and guarded hot box

AlaoTtaoeig @eppol @aiapou /Hot box dimensions: 3600x3800x4600mm

Kpua mheupd/ Eidik6 rAaioio Sokipiou (pdoka)/ Oeppn) TAeupd/

Cold side Special test specimen frame (mask) Warm side
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Total number of thermocouples

Warm side, thermocouples measuring air temperature

Warm side, thermocouples measuring temperature of baffle surface
Warm side, thermocouples measuring temperature of mask surface
Warm side, thermocouples measuring temperature of mask insulation
Cold side, thermocouples measuring air temperature

Cold side, thermocouples measuring temperature of baffle surface
Cold side, thermocouples measuring temperature of mask surface
Cold side, thermocouples measuring temperature of mask insulation

,

R A O A R
”/1’/2—1’/;/{

%
e,

A

&

7 v
WO

-
N

o
0

At
R
}\‘

A
ST
PR

DRy
\\\\ \\\
RN

AT
SN SO a
\\?\\\\‘\\

x

RSN
AN
N N A

L
o

o
e
e

7

A

0
Y

RRTEANI0,
AN
RS

i
5 f,’,;'/o’/ﬂ a‘,’yl/a’f 5 :%” g
(L7 L LA L i, (L LI A0
Y A A A A I A
- ' ALY AT AN A2

.

%

=]

o0 @0 WO k0O DGO

=]

P e I (o T o - ' I (o T e R - ]




AOKIMH/TEST: W.804.2018 ZENIAA/PAGE 6/8

3.2

AOKIMIO / TEST SPECIMEN

Mepiypapn / Description

Mpoidv/Product: Biopnyaviké poAé / Industrial Roller Door

Karaokevaotrig/Manufacturer: KOAAIAZ E.N.E. / KOLLIAS LTD

AvaBérng/Client: KOAAIAZ E.MN.E. / KOLLIAS LTD

AigvBuvon/Address: 30 yAp. EBwvikng Odol Karepivng — Oeogoalovikng, TO: 91,
60100, Kartepivn, TnA.: +30 23510.36036, Fax: +30
23510.45630, Email: info@kolliasdoors.com / 3rd km Katerini-
Thessaloniki National Road, 60100 Katerini, Tel.: +30
23510.36036, Fax: +30 23510.45630, Email:
info@kolliasdoors.com

EykardoTaon/ Installation: KOAAIAZ E.lN.E. / KOLLIAS LTD

Ovopaoia Tpoiévrog/Product name: K8D

Hupepopnvia apaywyrig/Production date:  10/04/2018
AiaoTtdoeig dokiyiou/ Sample dimensions: 1480 x 1230 mm

Kataokeurj / Construction

Biounxavikd pohd, amorteAeital amd dicipolpevo PETAAAIKG TTAaicio atd odnyd Biounxavikou pohou Tutrou GBO-
AL10. Zra karakopuga Trfpata Tou odnyou TrpocapudoTnke TTpo@ih aloupiviou, oTig utrodoxég Tou oTToiou
eappoaTnkay eAaoTikG TTpogiA atrd EPDM kai rpogid amd PVC avricToixa.

Eowrepika Tou TAaiciou TTpoocappooTnke TéETaoua amd mpopik K8D diaotdoswyv 1480 x 1230 mm. To mrpogik K8D
gival TPoIA dITAoU ToIXWHATOS PE Hovwaon TToAuoupeddvng (PU) mrukvornrag 70Kg/m® kai Trapdyeral pe wuxpn
£haon oo pohd yahBaviopévou xaAupa trAdroug 155mm kai mayoug 0,.4mm. O TOTTOC TOU XPNOIMOTIOIOUMEVOU
X@AuBa eivar DX51D katd EN 10346/2015 pe moidtnra yohBaviopatog (empeudapylpwan) Z275 (275gr Zn/m?),
EVW TO TTPOQIA BAPETI NAEKTPOOTATIKG PE XPUWHA TTOAUETTEPIKAG Bdong Trdyoug = 120um.

The roller garage door is made of a metal frame consisting of the industrial guide G60-AL10 was used. On the
guide's vertical sections, aluminium profile were added, the sockets of which were fitted with EPDM elastic profile
and PVC profile respectively.

Additionally, inside the metal frame the curtain profile K8D was adjusted with dimensions 1480 x 1230 mm. The
cold-rolled double skinned K8D profile with 70Kg/m? of polyurethane insulation (PU) is produced by galvanized steel
coils, 155mm wide and 0.4mm thick. The used steel type is DX51D to EN 10346/2015 with 2275 (275gr Zn/m?)
galvanizing quality (zinc coating), while the profile is electrostatically painted with a polyester base colour of =
120um thickness.

3.3 Ameikévion / Drawing

*Ta oxédia eToludornkav amré rov Avadérn / The drawings have been prepared by the Client.
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4. 2YNOHKEZ AOKIMHZ / TEST CONDITIONS

4.1 levika dedopéva / General data

27/04/2018
30/04/2018

‘Evapén pérpnong/Start of measurement :
Téhog pétpnong / End of measurement :
Aiapkeia petpnong / Measurement duration :
Emgdveia dokiyiou / Area of test specimen :

4.2 Aedopéva BaBuovéunong / Calibration data

Rsur = 4,2815 + 0,0508 * Tmesur [M**K/W]

Thermal resistance around the frame R

13:4%9h
08:56h
67h

1,82 m2

sur
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5. ATIOTEAEZMATA AOKIMHZ / TEST RESULTS

5.1 AvaAuTika oToixeia dokiung / Detailed test data

Mpoiév/Product : Biopnyaviké poAd K8D / Industrial Roller Door K8D

Oepuokpaoia aépa Bepung TAeupdg / Warm side air temperature Tai 19,53 C

Oeppokpacia aépa Wuxpns TTAeupdg / Cold side air temperature Tae 054C

Oepuokpagia Tou KaTeuBuvTripa aépa Beppng TTAsupdg / Warm side baffle temperature | Thi 18,91 C

Ocppokpacia Tou KareuBuvTpa afpa wuxprig TAcupdg / Cold side baffle temperature The 1,04 C

Tayutnra aépa Bepprig TTAeupdg / Warm side air speed Vii 0,05 m/s

Tayutnra aépa wuxprg TAeupdg / Cold side air speed Vie 1,95 m/s

ZuvoAikn 1oxU¢ el00bou/ Overall input power Pin 137,56 W

MukvoTnTa BeppIkng porig dokiyiou / Specimen heat flow density Qsp 65,95 W/m?

ZuvoAikr| emipaveiakr) avtiotaon / Total surface resistance Rst 0,174 m*K/W

MeTpolpevog ouvteheoTrig Beppikig aywyigétnTag / Measured thermal resistance | Um 3,528 W/(m#*K)

coefficient

Tutromroinuévn emeaveiakr avtiotaon / Standardized surface resistance Rstst 0,170 m*K/W

Aigupupévn aBeBaioTnta pétpnong / Extended uncertainty of measurement (GUM)

0,11 W/(m>K)

5.2 AtrotéAeopa dokiung/Test result

4.,

ZuvteAeoTg Oeppotteparotntag / Thermal Transmittance Coefficient:
Ust = 3,58 W/(m?2xK)

Ocooalovikn/Thessaloniki, 30.04.2018

AlamaoTeupévo Epyaotripio Aokipwy / Accredited Test Laboratory E.SY.D. No 704

Kovomroinuévog ®opéag / Notified Body NB 2326
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